SPORTON LAB.

FCC RF Test Report

Report No. : FR202001F
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CF 6.945 GHz
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Span 400.0 MHz

Spectrum Emission Mask
Peak Power -8.08 dBm

Standard: None

RBW 1.000 MHz

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-200,000 MHz = -123,600 MHz 1,000 MHz | 6.81818 GHz | -62.46 dBm -54.38 dB -14.38 dB
| -123.600 MHz | -82,400 MHz | 1,000 MHz | 6.84978 GHz | -54.75 dBm -46.67 dB -14.94 dB
E -82.400 MHz -42.200 MHz | 1.000 MHz 6.90278 GHz | -39.97 dBm -31.89 dB -11.89 dB
" -42,200 MHz -41.200 MHz 1.000 MHz 6.90282 GHz -41.58 dBm -33.51dB -13.91 dB
I 41.200 MHz 42.200 MHz 1.000 MHz 6.98718 GHz | -40.02 dBm -31.94 dB -12.34 dB
I 42,200 MHz 82,400 MHz 1.000 MHz 6.98722 GHz | -38.06 dBm -29.98 dB -9.98 dB
| 82,400 MHz 123,600 MHz 1.000 MHz 7.06762 GHz | -63.89 dBm -55.81 dB -16.10 dB
I 123,600 MHz 200.000 MHz 1.000 MHz 7.06862 GHz -63.86 dBm -55.78 dB. -15.78 dB
T
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Spectrum I

Ref Level 0.00 d&m
Count 100/100

Offset 16,33 d& Mode Auto FFT
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Spectrum Emission Mask
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L

‘ Peak Power -7.72 dBm RBW 1.000 MHz

| __Range Low | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | 1.000 MHz __ 6.80638 GHz 61.31dBm __ -5350dB __ -13.59dB

| -128.640 MHz | 1.000 MHz | 6.81638 GHz 62.05dBm | -54.33dB | -14.34dB

| 85760 MHz | 1.000MHz | 6.90110 GHz -42.38.dBm | -34.66 dB -14.66 dB

I -43.880 MHz 1.000 MH2 6.90114 GHz -40.39 dBm -32.67 dB -13.07 dB

{ 42,880 MHz | 1.000 MHz 6.98886 GHz -45.60 dBm -37.88 dB -18.28 dB

I 43,880 MHz 1.000 MHz 6.98890 GHz -43.84 dBm -36.12 dB -16.12 dB

| 85.760 MHz 128.640 MHz 1.000 MHz 7.07306 GHz -65.41 dBm -57.69 dB -17.85 dB

L 128,640 MHz 200.000 MHz 1.000 MHz 7.07654 GHz -65.25 dBm -57.53 dB -17.53 dB
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11BESOMIMO_Ant10_7025

pectrum lmv

Ref Level 0.00 dém  Offset 16.07 d8 Mode Auto FFT
Count 100/100
@ 1am view

Limit Gheck PARS
-10 dBERe

-20 dem i }

-30d

o 7 ) N
kil -

-60 d

ke Aremrnond T A

-80 d

-90 dBr

CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -9.19 dBm RBW 1.000 MHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit

-200,000 MHz | -125,520 MHz | 1,000 MHz | 6.89458 GHz | -62.98 dBm | -53.80 dB -13.80 dB
| 125520 MMz | -83.680 MHz | 1.000 MHz | 6.91990 GHz | 57.64dBm | -48.46 dB -14.32 dB
E -83.680 MHz | -42.840 MHz | 1.000 MHz | 6.98214 GHz | -38.97 dBm | -29.78 dB -9.78 dB
‘[ -42.840 MHz -41.840 MHz 1.000 MHz 6.98218 GHz -39.32 dBm -30.13 dB -10.53 dB
I 41.840 MHz 42.840 MHz 1.000 MHz 7.06782 GHz | -41.75 dém -32.57 dB -12.97 dB
I 42.840 MHz 83.680 MHz 1.000 MHz 7.06786 GHz | -43.61 dBm -34.43dB -14.42 dB
| 83.680 MHz 125.520 MHz 1.000 MHz 7.15050 GHz | -65.32 dBm -56.13 dB -16.14 dB
L 125,520 MHz 200.000 MHz 1.000 MHz 7.16330 GHz -64.82 dBm -55.63 dB -15.63 dB
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Ref Level 0.00 dBm Offset 16,19 dB Mode Auto FFT
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Spectrum Emission Mask Standard: None
‘ Peak Power -9.54 dBm RBW 1.000 MHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200,000 MHz __-126,880 MHz |___ 1,000 MHz _ 6.84934 GHzZ 61.41dbm | -51.87dB | -11.87 dB |
| -128.880MHz  -85.020MHz 1,000 MHz | 6.89730 GHz 61.59 dBm | B -12.38dB
| -85.920MHz | -43.960 MHz | 1.000 MHz | 6.98102 GHz -44.75dBm | -35.22dB 1521 dB
I -43,960 MHz -42,960 MHz | 1.000 MH2 6.98106 GHz -44.27 dBm | -34.73 dB -15.13 dB
( 42,960 MHz | 43,960 MHz 1.000 MHz 7.06894 GHz -45.00 dBm -35.47 dB -15.87 dB
I 43.960 MHz 85.920 MHz 1.000 MHz 7.06898 GHz -44.17 dBm -34.63 dB -14.62 dB
| 85.920 MHz 128,880 MHz 1.000 MHz 7.15290 GHz -64.40 dBm -54.86 dB -15.13 dB
L 128.880 MHz 200.000 MHz 1.000 MHz 7.18554 GHz -64.10 dBm -54.56 dB -14.56 dB
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11BE160MIMO_Ant10_6025

pectrum |“§’
Ref Level 0.00 d8m Offset 15.54 dB Mode Auto FFT
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Spectrum Emission Mask Standard: None
‘ Peak Power -8.63 dBm RBW 2.000 MHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-400,000 MHz | -258,720 MHz | 2,000 MHz 5.75936 GHz | -59.15 dBm | -50.52 dB -10.52 dB ||
-258.720 MHz | -172.480 MHz | 2,000 MHz | 5.76752 GHz | -59.45 dBm | -50.82 dB -10.99 dB ||
-172.480 MHz | -87.240 MHz | 2,000 MHz 5.87025 GHz | -49.25 dBm | -40.62 dB -14.28 dB
-87.240 MHz -86.240 MHz 2,000 MHz 5.93780 GHz -45.64 dBm -37.02 dB -17.85dB ||
86.240 MHz 87.240 MHz 2,000 MHz 6.11220 GHz | -45.95 dém -37.33 dB -18.16 dB ||
87.240 MHz 172.480 MHz 2,000 MHz 6.11228 GHz | -43.22 dBm -34.59 dB -14.59 dB
172,480 MHz 258.720 MHz 2,000 MHz 6.28368 GHz -59.82 dBm -51.20 dB -11.20d8 |
258.720 MHz 400.000 MHz 2,000 MHz 6.28944 GHz -59.52 dBm -50.89 dB -10.89 dB ||
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Spectrum I Itln

Ref Level 0.00 d8m Offset 1571 dB Mode Auto FFT
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Spectrum Emission Mask Standard: None
‘ Peak Power -7.84 dBm RBW 2.000 MHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz __ -254,400 MHz ___ 2,000 MHz '5.76008 GHz 50.28dBm ___ -51.44dB ___ -11.44dB_
254,400 MHz 160,600 MHz 2,000 MHz | 5.77064 GHz 6dBm | -52.02dB  -12.03dB ||
-160.600 MHz _ -85.800 MHz 2,000 MHz | 5.87121 GHz -50.45 dBm | 2.60 dB -16.11 dB
-85.800 MHz -84.800 MHz 2.000 MHz 5.93924 GHz -41.85 dém -34.01de -14.84 dB
84.800 MHz 85.800 MHz | 2.000 MHz 6.11076 GHz -41.29 dBm -33.45 dB -1429.dB ||
85.800 MHz 169.600 MHz 2,000 MHz 6.11084 GHz -43.46 dBm -35.62 dB -15.62 dB
| 169.600 MHz 254,400 MHz 2,000 MHz 6.27936 GHz -60.99 dBm -53.15 dB -13.16 dB ||
L 254,400 MHz 400.000 MHz 2,000 MHz 6.28504 GHz -60.68 dBm -52.83 dB -12.83 dB ||
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pectrum |“§’
Ref Level 0.00 d8Bm Offset 15.57 dB Mode Auto FFT
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Spectrum Emission Mask Standard: None
‘ Peak Power -7.99 dBm RBW 2.000 MHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-400,000 MHz | -256,800 MHz | 2,000 MHz 5.90920 GHz | -60.35 dBm | -52.36 dB -12.36 dB ||
-256.800 MHz | -171,200 MHz | 2,000 MHz | 5.92824 GHz | -60.89 dBm | -52.90 dB -12.90dB ||
-171.200 MHz | -86.600 MHz | 2,000 MHz 6.09836 GHz | -42.30 dBm | -34.31 dB -14.31 dB
-86.600 MHz -85.600 MHz 2,000 MHz 6.09844 GHz -43.48 dBm -35.49 dB -16.32 dB ||
85.600 MHz 86,600 MHz 2,000 MHz 6.27156 GHz | -43.52 dBm -35.53 dB -16.37 dB ||
86.600 MHz 171,200 MHz 2,000 MHz 6.27164 GHz | -43.97 dBm -35.98 dB -15.98 dB
171,200 MHz 256.800 MHz 2,000 MHz 6.44176 GHz -61.49 dBm -53.51 dB -13.51d8 |
256.800 MHz 400.000 MHz 2,000 MHz 6.45368 GHz -61.18 dBm -53.19 dB -13.19.dB ||
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Spectrum Emission Mask Standard: None
‘ Peak Power -6.81 dBm RBW 2.000 MHz
|_Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -251,520 MHz | 2.000 MHz | '5.90320 GHz 58.07 dbm | -51.26dB ___ -11.26 dB_
251,520 MHz | -167.680 MHz | 2,000 MHz | 5.94024 GHz 57.48dBm | -50.67dB | -11.64dB ||
-167.680 MHz | -84.840 MHz | 2.000 MHz | 6.10012 GHz -40.35dBm | -33.54 dB -13.53 dB
-84.840 MHz -83.840 MHz 2.000 MHz 6.10020 GHz -41.43 dBm -34.62 dB -15.46 dB
83.840 MHz 84,840 MHz | 2.000 MHz 6.26980 GHz -39.41 dBm -32.60 dB -13.43dB |
84.840 MHz 167.680 MHz 2,000 MHz 6.26988 GHz -40.36 dBm -33.55 dB -13.54 dB
| 167.680 MHz 251,520 MHz 2,000 MHz 6.43648 GHz -61.07 dBm -54.26 dB -14.27 d8 ||
L 251.520 MHz 400.000 MHz 2,000 MHz 6.44648 GHz -59.81 dBm -53.00 dB -13.00 d& ||
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Spectrum Emission Mask Standard: None
‘ Peak Power -8.14dBm RBW 2.000 MHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-400,000 MHz | -257.760 MHz | 2,000 MHz 6.08032 GHz | -59.50 dBm | -51.36 dB -11.36 dB ||
-257.760 MHz | -171.840 MHz | 2,000 MHz | 6.09168 GHz | -58.47 dBm | -50.32 dB -10.94 dB ||
-171.840 MHz | -86.920 MHz | 2,000 MHz 6.19553 GHz | -47.99 dBm | -39.85 dB -13.96 dB
-86.920 MHz -85.920 MHz 2,000 MHz 6.25812 GHz -42.91 dBm -34.77 dB -15.60 dB ||
85.920 MHz 86.920 MHz 2,000 MHz 6.43188 GHz | -45.28 dBm -37.13 dB -17.97 dB ||
86.920 MHz 171.840 MHz 2,000 MHz 6.43196 GHz | -44.47 dBm -36.32 dB -16.32 dB
171,840 MHz 257.760 MHz 2,000 MHz 6.60272 GHz -60.73 dBm -52.58 dB -12.59d8 |
257.760 MHz 400.000 MHz 2,000 MHz 6.60920 GHz -60.55 dBm -52.41 dB -12.41 de ||
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Spectrum I
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Spectrum Emission Mask
Peak Power -6.82 dBm

Standard: None

RBW 2.000 MHz

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
~400.000 MHz | -249.120 MHz | 2.000MHz | 6.07488 GHz 57.79dBm | -50.97dB ___ -10.97 dB_
-249.120 MHz | -166.080 MHz | 2.000 MHz | 6.00624 GHz -57.86 dBm | -11.00de ||
-166.080 MHz | -84.040 MHz | 2.000 MHz | 6.26092 GHz -38.85 dBm | -12.03 de
-84.040 MHz -83.040 MHz 2.000 MHz 6.26100 GHz -39.54 dBm -13.55 dB
83.040 MHz | 84,040 MHz | 2.000 MHz 6.42900 GHz -41.54 dBm -15.55dB |
84.040 MHz 166.080 MHz 2.000 MHz 6.42908 GHz -41.46 dBm -14.63 dB
| 166.080 MHz 249,120 MHz 2.000 MHz 6.59408 GHz -60.34 dBm K -13.53 dB
I 249,120 MHz 400.000 MHz 2.000 MHz 6.59416 GHz -59.77 dBm -52.94 dB -12.94dB ||
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CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -7.78 dBm RBW 2.000 MHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-400,000 MHz = -256,320 MHz | 2.000 MHz 6.24168 GHz | -58.26 dBm -50.48 dB -10.48 dB
| -256.320 MHz | -170.880 MHz | 2.000 MHz | 6.24928 GHz | -57.89 dBm -50.11 dB -10.20 dB
E -170.880 MHz -86.440 MHz | 2.000 MHz 6.35225 GHz | -46.86 dBm -39.08 dB -12.80 dB
‘[ -86.440 MHz -85.440 MHz 2.000 MHz 6.41860 GHz -37.79 dBm -30.01 dB -10.85 dB
I 85.440 MHz 86.440 MHz 2.000 MHz 6.59140 GHz | -46.63 dBm -38.85 dB -19.69 dB
I 86.440 MHz 170.880 MHz 2,000 MHz 6.59148 GHz | -45.20 dBm -37.42 dB -17.42 dB
| 170.880 MHz 256.320 MHz 2.000 MHz 6.76128 GHz | -60.77 dBm -52.99 dB -13.00 dB
I 256.320 MHz 400.000 MHz 2.000 MHz 6.76136 GHz -60.19 dBm -52.41 dB -12.41 dB
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Spectrum Emission Mask Standard: None
‘ Peak Power -7.95 dBm RBW 2.000 MHz
|__Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit |
-400,000 MHz | -252,480 MHz | 2.000 MHz 6.23768 GHz 58.00 dBm | -50.05dB | -10.05 dB |
| 252.480MHz | -168.320 MHz | 2.000 MHz | 6.25328 GHz -58.47 dBm | S3dB | -10.63 dB
| -168.320MHz | -85.160 MHz | 2.000 MHz | "6.41980 GHz -41.38 dBm | 43dB -13.43 dB
I -85.160 MHz -84.160 MHz | 2.000 MHz 6.41988 GHz -41.35 dBm -33.40 dB -14.24 dB
84,160 MHz 85.160 MHz 2.000 MHz 6.59012 GHz -42.43 dBm -34.49 dB -15.32 dB
| 1 1 d d d
I 85.160 MHz 168.320 MHz 2,000 MHz 6.59020 GHz -43.80 dBm -35.85 dB -15.85 dB
| 168.320 MHz 252.480 MHz 2,000 MHz 6.75736 GHz -61.02 dBm -53.07 dB -13.09 db
L 252.480 MHz 400.000 MHz 2,000 MHz 6.77680 GHz -60.92 dBm -52.98 dB -12.98 dB
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11BE160MIMO_Ant10_6665

pectrum

=)

Ref Level 0.00 d8m
Count 100/100

Offset 15.66 d&

Mode Auto FFT

@ 1Rm View

Limit ¢heck PABS

-10 dBARS

-20 dBm

-30d

-40 d

|
=
NM

S0dB

S0

-70 d

-80 di

-90 dBr

CF 6.665 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -7.21dBm

Standard: None

RBW 2.000 MHz

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-400,000 MHz = -253,440 MHz 2.000 MHz 6.40616 GHz -58.30 dBm -51.09 dB -11.09 dB
-253.440 MHz | -168.960 MHz | 2.000 MHz | 641216 GHz | -58.65dBm | -51.44dB -1152de ||
-168,960 MHz | -85.480 MHz | 2.000 MHz 6.49816 GHz | -47.52 dBm | -40.31 dB -12.51 dB
-85.480 MHz -84.480 MHz 2.000 MHz 6.57956 GHz -41.32 dBm -34.11 dB -14.94dB ||
84,480 MHz 85.480 MHz 2.000 MHz 6.75044 GHz | -45.07 dBm -37.87 dB -18.70 dB ||
85,480 MHz 168,960 MHz 2,000 MHz 6.75052 GHz | -44.51 dBm -37.30 dB -17.30 dB
168,960 MHz 253.440 MHz 2.000 MHz 6.91792 GHz -60.26 dBm -53.05 dB -13.12 dB
253.440 MHz 400.000 MHz 2.000 MHz 6.93768 GHz -59.87 dBm -52.66 dB -12.66 dB ||
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Spectrum Emission Mask Standard: None
‘ Peak Power -8.41dBm RBW 2.000 MHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
400,000 MHz __ -248.160 MHz 2,000 MHz | "6.26544 GHz -58.28 dBm | -49.87 dB | -9.87 dB_
248,160 MHz | -165.440 MHz | 2,000 MHz | 6.41688 GHz 58.76 dBm | -50.35dB | -10.35dB ||
-165.440 MHz | -83.720 MHz | 2.000 MHz | 6.58124 GHz -41.10dBm | -32.69 dB -12.69 dB
-83.720 MHz -82.720 MHz 2.000 MHz 6.58132 GHz -37.36 dBm -28.95 dB -9.79 dB
82.720 MHz | 83.720 MHz | 2.000 MHz 6.74868 GHz -40.45 dém -32.04 dB -12.87 dB ||
83.720 MHz 165.440 MHz 2,000 MHz 6.74876 GHz -46.75 dBm -38.34 dB -18.34 dB
| 165.440 MHz 248.160 MHz 2,000 MHz 6.91312 GHz -61.45 dBm -53.04 dB -13.05dB |
L 248.160 MHz 400.000 MHz 2,000 MHz 6.92232 GHz -60.75 dBm -52.34 dB -12.34 dB ||
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11BE160MIMO_Ant10_6825

pectrum |“5’
Ref Level 0.00 dBm Offset 16,24 dB Mode Auto FFT
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CF 6.825 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -8.44 dBm RBW 2.000 MHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-400,000 MHz __-261,600 MHz |___ 2,000 MHz 6.56336 GHz | 58.60 dBm | -50.26 dB ~10.26 dB
| -261.600 MHz | -174.400 MHz | 2.000 MHz | 6.56352 GHz | -58.62 dBm -50.19 dB -10.20 dB
E -174,400 MHz -88.200 MHz | 2.000 MHz 6.66393 GHz | -46.51 dBm | -38.08 dB -11.31 dB
‘[ -88.200 MHz -87.200 MHz 2.000 MHz 6.73684 GHz -42.34 dBm -33.90 dB -14.74 dB
I 87.200 MHz 88.200 MHz 2,000 MHz 6.91316 GHz | -49.03 dBm -40.60 dB -21.43dB
I 88,200 MHz 174,400 MHz 2,000 MHz 6.99736 GHz | -54.51 dém -46.08 dB -18.27 dB
| 174,400 MHz 261.600 MHz 2.000 MHz 7.07936 GHz | -61.09 dBm -52.66 dB -13.65 dB
I 261.600 MHz 400.000 MHz 2.000 MHz 7.08800 GHz -61.45 dBm -53.01 dB -13.01 dB
n
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Spectrum Emission Mask Standard: None
‘ Peak Power -8.13 dBm RBW 2.000 MHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz __-252,000 MHz | 2,000 MHz 6.56752 GHzZ 58.38 dBm | -50.25dB |
| -252.000MHz | -168.000MHz | 2.000 MHz | 6.57304 GHz -58.98 dBm |
| -168.000MHz | -85.000 MHz | 2.000 MHz | 6.73996 GHz -40.71 dBm |
I -85.000 MHz -84.000 MHz | 2.000 MHz 6.74004 GHz -40.60 dBm
( 84,000 MHz 85.000 MHz | 2.000 MHz 6.90996 GHz -45.40 dBm
I 85.000 MHz 168.000 MHz 2,000 MHz 6.91004 GHz -45.21 dBm .
| 168.000 MHz 252,000 MHz 2,000 MHz 7.07288 GHz -62.90 dBm -15.36 dB
L 252,000 MHz 400.000 MHz 2,000 MHz 7.09504 GHz -63.27 dBm -55.14 dB -15.14 dB
— r
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11BE160MIMO_Ant10_6985

pectrum

=)

Ref Level 0.00 d8m
Count 100/100

Offset 16,02 d&

Mode Auto FFT

@ 1am view

Limit ¢heck

-10 dBARS

-20 dBm

-30d

-40 d

S0

E

X

\
\W

A0

-70 d

-80 di

-90 dBr

CF 6.985 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Peak Power -8.44 dBm

Standard: None

RBW 2.000 MHz

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
~400.000 MHz | -252.480 MHz | 2.000 MHz | 6.72832 GHz | -59.52dBm ___ -51.00 dB ~11.09dB
| -252.480 MHz | -168.320 MHz | 2.000 MHz | 6.73392 GHz | -59.28 dBm -50.84 dB -11.04 dB
E -168.320 MHz | -85.160 MHz | 2.000 MHz 6.83633 GHz | -49.77 dBm -41.33 dB -15.22 dB
" -85.160 MHz -84.160 MHz 2.000 MHz 6.89988 GHz -45.30 dBm -36.86 dB -17.69 dB
I 84,160 MHz 85.160 MHz 2.000 MHz 7.07012 GHz | -48.00 dBm -39.57 dB -20.40 dB
I 85.160 MHz 168.320 MHz 2,000 MHz 7.07020 GHz | -47.15 dBm -38.71 dB -18.71 dB
| 168,320 MHz 252.480 MHz 2.000 MHz 7.23744 GHz | -63.83 dBm -55.39 dB -15.40 dB
I 252.480 MHz 400.000 MHz 2.000 MHz 7.26704 GHz -62.71 dBm -54.27 dB -14.28 dB
T
L )i J

11BE160MIMO_Ant13_6985

Spectrum I

Ref Level 0.00 d&m
Count 100/100

Offset 16,11 d&

Mode Auto FFT

@ 1Rm View

Limit ¢heck

-10 dBfRe

BS

-20d

-30d

-40 d

-50 d

-70 d

-80 d

-90 dBm

CF 6.985 GHz

10001 pts

Span 8

00.0 MHz

Spectrum Emission Mask

Peak Power -7.86 dBm

Standard: None

RBW 2.000 MHz

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
~400.000 MHz | -254.880 MHz | 2.000MHz | 6.72008 GHz -56.75 dbm | ~10.89 dB

| 254880 MHz | -169.020MHz | 2.000MHz | 673016 GHz | -58.94dem |

| 169.920MHz | -85.960MHz | 2.000MHz _ 6.81672 GHz -50.31 dBm | s

I -85.960 MHz -84.960 MHz 2.000 MHz 6.89908 GHz -42.93 dBm -35.06 dB

[ 84,960 MHz 85.960 MHz 2.000 MHz 7.07092 GHz -45.33 dBm -37.47 dB

I 85.960 MHz 169.920 MHz 2.000 MHz 7.07100 GHz -47.91 dBm -40.05 dB

| 169,920 MHz 254.880 MHz 2.000 MHz 7.23984 GHz -63.34 dBm -55.48 dB -15.48 dB

L 254.880 MHz 400.000 MHz 2.000 MHz 7.24224 GHz -62.61 dBm -54.74 dB -14.74 dB
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11BE320MIMO_Ant10_6105

pectrum |“§’
Ref Level 0.00 d8Bm Offset 15.21 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
-10 dBHRS g
30 — -
0 5 3
I —
=0de [~ P,
L1 =
o0
-70 d
-80 d
-90 dBr
CF 6.105 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
‘ Peak Power -7.61dBm RBW 5.000 MHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-800.000 MHz __ -506.880 MHz ___ 5.000 MHz | 5.50132 GHz | 54.87 dBm | -47.25 dB 7.2508 ||
-506.880 MHz | -337.920 MHz | 5.000 MHz | 5.59852 GHz | -54.94 dBm | -47.33 dB -7.36 dB ||
-337.920 MHz | -169.960 MHz | 5.000 MHz 5.76876 GHz | -45.94 dBm | -38.32 dB -10.40 dB
-169.960 MHz -168.960 MHz 5.000 MHz 5.93512 GHz -44.04 dBm -36.43 dB -18.10 dB ||
168.960 MHz 169.960 MHz 5.000 MHz 6.27488 GHz | -44.16 dBm -36.55 dB -18.22.dB ||
169.960 MHz 337.920 MHz 5.000 MHz 6.42122 GHz | -47.66 dBm -40.05 dB -13.08 dB
337.920 MHz 506.880 MHz 5.000 MHz 6.58380 GHz -55.25 dBm -47.63 dB -9.63de |
506.880 MHz £00.000 MHz 5.000 MHz 6.61212 GHz -57.34 dBm -49.72 dB -9.72dB ||
)i
L )i J

11BE320MIMO_Ant13_6105

Spectrum I Itln
Ref Level 0.00 dBm Offset 15,33 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
-10 dBrie:
-20 d
-30 d
-40 d
-50 dl —— \
e
-60 di
-70 d
-80 d
-90 dBm
CF 6.105 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
‘ Peak Power -6.20 dBm RBW 5.000 MHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-800.000 MHz __ -508.800 MHz 5,000 MHz | '5.59452 GHz 54.94dBm | -48.74.dB | 8.74dB
-508.800 MHz | -339.200 MHz | 5,000 MHz | 5.62268 GHz -50.53dBm | -44.32dB | 6.20d8 |
-339.200 MHz | -170.600 MHz | 5.000 MHz | 5.76844 GHz -46.34dBm | -40.13 dB -12.26 dB
-170.600 MHz -169.600 MHz 5.000 MHz 5.93448 GHz -42.50 dBm -36.30 dB -17.97 d8
169.600 MHz | 170.600 MHz | 5.000 MHz 6.27552 GHz -43.03 dBm -36.82 dB -18.49dB |
170.600 MHz 339.200 MHz 5.000 MHz 6.44380 GHz -48.93 dBm -42.73 dB -14.75 dB
| 339.200 MHz 508.800 MHz 5.000 MHz 6.58588 GHz -47.21 dBm -41.00 dB -2.98d8 ||
L 508.800 MHz £00.000 MHz 5.000 MHz 6.62860 GHz -57.46 dBm -51.25 dB -11.25 dB ||
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11BE320MIMO_Ant10_6265

pectrum |“§’
Ref Level 0.00 d8m Offset 15,50 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
-10 dBHRS
-20 dBm
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50 dB o~
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-70 d
-80 di
-90 dBr
CF 6.265 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
‘ Peak Power -7.09 dBm RBW 5.000 MHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-800.000 MHz 514,560 MHz 5,000 MHz 5.74972 GHz | -56.07 dBm | -48.98 dB -8.98 dB ||
-514.560 MHz | -343.040 MHz | 5.000 MHz | 5.75132 GHz | -55.89 dBm | -48.80 dB -8.86 dB ||
-343.040 MHz | -172.520 MHz | 5.000 MHz 5.94702 GHz | -45.36 dBm | -38.27 dB -11.45 dB
-172.520 MHz -171.520 MHz 5.000 MHz 6.09256 GHz -42.88 dBm -35.79 dB -17.46 dB ||
171.520 MHz 172.520 MHz 5.000 MHz 6.43744 GHz | -46.02 dBm -38.93 dB -20.59 dB ||
172.520 MHz 343.040 MHz 5.000 MHz 6.59339 GHz | -48.97 dBm -41.88 dB -14.56 dB
343.040 MHz 514.560 MHz 5.000 MHz 6.74572 GHz -53.30 dBm -46.21 dB -858de |
514.560 MHz £00.000 MHz 5.000 MHz 6.77964 GHz -57.71 dBm -50.62 dB -10.62 dé ||
r
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11BE320MIMO_Ant13_6265

Iun
Ref Level 0.00 dBm Offset 15,57 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
-10 dBFR8: s -
-20 di l
-30 di / \
= b=
-40 di =
Sod ]
5 L
-70 dl
-80 d
-90 dBm
CF 6.265 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
‘ Peak Power -6.16 dBm RBW 5.000 MHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-800,000 MHz | -510,720 MHz |__ 5,000 MHz _ 5.75404 GHz -55.63 dbm | 9.47 dB_
510,720 MHz | -340,480 MHz | 5,000 MHz | 5.78172 GHz -49.49 dBm | 5.27de ||
-340,480 MHz | -171,240 MHz | 5.000 MHz | 5.95198 GHz ~43.50 dBm | -10.64 dB
-171.240 MHz -170.240 MHz 5.000 MHz 6.09384 GHz -40.52 dBm -16.03 dB
170.240 MHz | 171.240 MHz | 5.000 MHz 6.43616 GHz -44.36 dBm -19.87 dB |
171.240 MHz 340.480 MHz 5.000 MHz 6.57001 GHz -47.31 dBm -14.83 dB
| 340.480 MHz 510.720 MHz 5.000 MHz 6.74252 GHz -50.36 dBm -6.55dB ||
L 510.720 MHz £00.000 MHz 5.000 MHz 6.77644 GHz -58.12 dBm -11.96 d& ||
— -_
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11BE320MIMO_Ant10_6425

pectrum
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Ref Level 0.00 d8m
Count 100/100

Offset 16,06 d&

Mode Auto Sweep

@ 1Rm View
Limit ¢heck PABS
-10 dBERe [ 1
20 dam 1 |
53 _— L
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-70 d
-80 d
-90 dBr
CF 6.425 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
‘ Peak Power -5.93 dBm RBW 5.000 MHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-800.000 MHz | -512.640 MHz ___ 5.000 MHz | 5.90652 GHz | 54.61dBm ___ -48.67 dB -8.67d8 ||
-512,640 MHz | -341,760 MHz | 5.000 MHz | 5.94716 GHz | -50.71 dBm | -44.78 dB -7.22d8 ||
-341.760 MHz | -171.880 MHz | 5.000 MHz 6.08956 GHz | -42.96 dBm | -37.03 dB -9.32 dB
-171.880 MHz -170.880 MHz 5.000 MHz 6.25320 GHz -41.12 dBm -35.18 dB -16.85dB ||
170.880 MHz 171.880 MHz 5.000 MHz 6.59680 GHz | -44.72 dBm -38.78 dB -20.45dB ||
171,880 MHz 341.760 MHz 5.000 MHz 6.73578 GHz | -47.91 dBm -41.97 dB -15.43 dB
341.760 MHz 512.640 MHz 5.000 MHz 6.93724 GHz -56.49 dBm -50.55 dB -10.58d8 |
512.640 MHz £00.000 MHz 5.000 MHz 6.96028 GHz -56.42 dBm -50.49 dB -10.49 dB ||
)i
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11BE320MIMO_Ant13_6425

Spectrum I Itln
Ref Level 0.00 d8Bm Offset 16,24 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
-10 dBrie:
-20 d
-30 d
-40 d
i E———
Eod e VO
-70 d
-80 di
-90 dBm
CF 6.425 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
‘ Peak Power -5.77 dBm RBW 5.000 MHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-800.000 MHz __ -510.720 MHz 5,000 MHz | '5.90764 GHz -52.66 dBm | -46.80 dB | 6.80 dB _
510,720 MHz | -340.480 MHz | 5,000 MHz | 5.93996 GHz -50.26 dBm | -44.49.dB 6.30d8 |
-340.480 MHz | -171.240 MHz | 5.000 MHz | 6.10221 GHz -42.54dBm | -36.77 dB -9.60 dB
-171.240 MHz -170.240 MHz 5.000 MHz 6.25384 GHz -40.52 dBm -34.75 dB -16.41 dB
170.240 MHz | 171.240 MHz | 5.000 MHz 6.59616 GHz -44.03 dBm -38.26 dB -19.93dB |
171.240 MHz 340.480 MHz 5.000 MHz 6.73866 GHz -48.04 dBm -42.27 dB -15.54 dB
| 340.480 MHz 510.720 MHz 5.000 MHz 6.93548 GHz -57.28 dBm -51.51 dB -11.53d8 ||
L 510.720 MHz £00.000 MHz 5.000 MHz 6.93724 GHz -57.36 dBm -51.59 dB -11.59 dB ||
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L L

Sporton International Inc. (ShenzZhen)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number 1 Al1-279 of 282



samranas. FCC RF Test Report Report No. : FR202001F

11BE320MIMO_Ant10_6585

pectrum % k-
Ref Level 0.00 d8Bm Offset 15.87 dB Mode Auto Sweep
SGL Count 100/100
@ 1Rm View
Limit ¢heck PARS
-10 dBARS 7 W
-20 dBm
-30d
-40 d
50dB //\V
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-70 d
-80 d
-90 dBr
CF 6.585 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
‘ Peak Power -6.68 dBm RBW 5.000 MHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-800,000 MHz | -508.800 MHz | 5.000 MHz | 6.07004 GHz | 54.42dBm ___ -47.74dB 7.74d8 ||
-508,800 MHz | -339.200 MHz | 5.000 MHz | 6.19980 GHz | -44.63 dBm | -37.96 dB -6.70dB ||
-339.200 MHz | -170.600 MHz | 5.000 MHz 6.24700 GHz | -43.42 dBm | -36.75 dB -8.80 dB
-170.600 MHz -169.600 MHz 5.000 MHz 6.41448 GHz -47.88 dBm -41.21 dB -22.88 dB ||
169.600 MHz 170.600 MHz 5.000 MHz 6.75552 GHz | -49.80 dBm -43.12 dB -24.79.dB ||
170.600 MHz 339.200 MHz 5.000 MHz 6.92412 GHz | -51.04 dém -44.37 dB -16.37 dB
339.200 MHz 508.800 MHz 5.000 MHz 7.06588 GHz -56.35 dBm -49.68 dB -11.65d8 |
508.800 MHz £00.000 MHz 5.000 MHz 7.09836 GHz -59.07 dBm -52.39 dB -12.39.dB ||
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11BE320MIMO_Ant13_6585
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Ref Level 0.00 dBm Offset 16,07 dB Mode Auto Sweep
SGL Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-80 di
-90 dBm
CF 6.585 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
‘ Peak Power -9.21 dBm RBW 5.000 MHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-800.000 MHz | -507.840 MHz ___ 5.000 MHz "6.06588 GHz -56.22 dBm | -47.02 dB | -7.02 dB_
-507.840 MHz | -338.560 MHz | 5,000 MHz | 6.11132 GHz -51.93 dBm | 5.14d8 |
-338.560 MHz | -170.280 MHz | 5.000 MHz | 6.24684 GHz -51.85 dBm | -14.66 dB
-170.280 MHz -169.280 MHz 5.000 MHz 6.41480 GHz -47.0S dém -37.85 dB -19.51 dB
169.280 MHz | 170.280 MHz | 5.000 MHz 6.75520 GHz -49.55 dBm -40.34 dB -22.01dB ||
170.280 MHz 338.560 MHz 5.000 MHz 6.75552 GHz -48.36 dBm -39.15dB -19.14 dB
| 338.560 MHz 507.840 MHz 5.000 MHz 7.06476 GHz -53.44 dBm -44.24 dB -6.23d8 ||
L 507.840 MHz £00.000 MHz 5.000 MHz 7.20300 GHz -61.68 dBm -52.48 dB -12.48 dB ||
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11BE320MIMO_Ant10_6745

pectrum |“§’
Ref Level 0.00 d8Bm Offset 15.84 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
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-20 dBm
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-80 d
-90 dBr
CF 6.745 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
‘ Peak Power -7.30 dBm RBW 5.000 MHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-800.000 MHz | -508.800 MHz ___ 5.000 MHz | 6.23612 GHz | 53.73dBm ___ -46.43 dB 6.4308 ||
-508,800 MHz | -339.200 MHz | 5.000 MHz | 6.23644 GHz | -53.67 dBm | -46.37 dB -6.38d8 ||
-339.200 MHz | -170.600 MHz | 5.000 MHz 6.40716 GHz | -44.15 dBm -36.85 dB -8.91 dB
-170.600 MHz -169.600 MHz 5.000 MHz 6.57448 GHz -48.79 dBm -41.49 dB -23.16 dB ||
169.600 MHz 170.600 MHz 5.000 MHz 6.91552 GHz | -49.60 dBm -42.30 dB -23.96 dB ||
170.600 MHz 339.200 MHz 5.000 MHz 7.06122 GHz | -52.02 dém -44.72 dB -17.81 dB
339.200 MHz 508.800 MHz 5.000 MHz 7.22652 GHz -57.48 dém -50.18 dB -12.11d8 ||
508.800 MHz £00.000 MHz 5.000 MHz 7.25388 GHz -59.33 dBm -52.03 dB -12.03 de ||
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Ref Level 0.00 dBm Offset 15,96 dB Mode Auto Sweep
SGL Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-80 di
-90 dBm
CF 6.745 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
‘ Peak Power -6.51 dBm RBW 5.000 MHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-800.000 MHz __ -506.880 MHz 5,000 MHz | "6.23308 GHz -54.47 dBm | -47.96 dB 7.96 dB_
506,880 MHz | -337.920 MHz | 5,000 MHz | 6.23900 GHz -54.51dBm | -48.01dB -8.07d8 |
-337.920 MHz | -160.960 MHz | 5.000 MHz | 6.41084 GHz -47.62dBm | -41.11dB -13.29 dB
-169.960 MHz -168.960 MHz 5.000 MHz 6.57512 GHz -46.77 dBm -40.26 dB -21.93 dB
168,960 MHz | 169.960 MHz | 5.000 MHz 6.91488 GHz -48.75 dBm -42.24 dB -23.91dB ||
169,960 MHz 337.920 MHz 5.000 MHz 7.07371 GHz -56.44 dém -49.93 dB -22.37 dB
| 337.920 MHz 506.880 MHz 5.000 MHz 7.22428 GHz -54.80 dém -48.29 dB -10.25dB ||
L 506.880 MHz £00.000 MHz 5.000 MHz 7.25692 GHz -59.98 dBm -53.48 dB -13.48 dB ||
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11BE320MIMO_Ant10_6905

pectrum k-
Ref Level 0.00 d8Bm Offset 16,26 dB Mode Auto Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-80 d
-90 dBr
CF 6.905 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
‘ Peak Power -6.49 dBm RBW 5.000 MHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-800.000 MHz __ -506.880 MHz ___ 5.000 MHz | 6.39644 GHz | 53.50dBm ___ -47.01dB 7.01d8 ||
-506.880 MHz | -337.920 MHz | 5.000 MHz | 6.42172 GHz | -51.28 dBm | -44.79 dB -6.46 dB ||
-337.920 MHz | -169.960 MHz | 5.000 MHz 6.56748 GHz | -47.12 dBm | -40.63 dB -12.65 dB
-169.960 MHz -168.960 MHz 5.000 MHz 6.73512 GHz -46.03 dBm -39.54 dB -21.20 dB ||
168.960 MHz 169.960 MHz 5.000 MHz 7.07488 GHz | -49.16 dBm -42.67 dB -24.34dB ||
169.960 MHz 337.920 MHz 5.000 MHz 7.24028 GHz | -54.56 dém -48.07 dB -20.20 dB
337.920 MHz 506.880 MHz 5.000 MHz 7.41116 GHz -61.30 dBm -54.81 dB -14.87.d8 |
506.880 MHz £00.000 MHz 5.000 MHz 7.41388 GHz -61.24 dBm -54.75 dB -14.75 dB ||
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Ref Level 0.00 d8Bm Offset 16.46 dB Mode Auto Sweep
SGL Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-80 d
-90 dBm
CF 6.905 GHz 10001 pts Span 1.6 GHz
Spectrum Emission Mask Standard: None
‘ Peak Power -6.28 dBm RBW 5.000 MHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-800.000 MHz __ -504.960 MHz 5,000 MHz | "6.39500 GHz 52.76 dBm | -46.49 dB 6.49 dB _
504,960 MHz | -336.640 MHz | 5,000 MHz | 6.43132 GHz -44.24 dB | 6.47d8 |
-336.640 MHz | -160.320 MHz | 5.000 MHz | 6.56876 GHz | 9.30 dB -11.32d8
-169.320 MHz -168.320 MHz 5.000 MHz 6.73576 GHz -45.38 dBm -39.10 dB -20.77 dB
168.320 MHz | 169.320 MHz | 5.000 MHz 7.07424 GHz -50.85 dém -44.57 dB -26.24 dB ||
169,320 MHz 336.640 MHz 5.000 MHz 7.24060 GHz -54.23 dém -47.96 dB -20.01 dB
| 336.640 MHz 504.960 MHz 5.000 MHz 7.38508 GHz -54.42 dém -48.15 dB -9.92.d8 ||
L 504.960 MHz £00.000 MHz 5.000 MHz 7.41324 GHz -59.97 dBm -53.70 dB -13.70 dB ||
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Single RU

Conducted output power

Test Result
Channel | Duty DC . . EIRP

o | amema | ey | 52 |5, | oot | e | e | o | Rt vt | S| 28 | Lot | veroe
26Tone RUO -4.5 -5.38 99.62 0.02 -5.36 | £22.70 1.3 -4.06 | £24.00 | PASS

Ant10 5955 52Tone | RU37 -2 -2.71 99.62 | 0.02 -2.69 | <2270 | 1.3 -1.39 | £24.00 | PASS
106Tone | RU53 15 0.8 99.62 | 0.02 0.82 | <2270 | 1.3 2.12 | <24.00 | PASS

26Tone RUO -4.5 -4.85 99.62 0.02 -4.83 | £26.20 | -2.2 -7.03 | £24.00 | PASS

Ant13 5955 52Tone | RU37 -2 -2.16 99.62 0.02 -2.14 | £26.20 | -2.2 -4.34 | £24.00 | PASS
106Tone | RU53 15 0.79 99.62 | 0.02 0.81 | =<26.20 | -2.2 | -1.39 | <24.00 | PASS

26Tone RUO -2.08 | £26.20 -2.29 | <24.00 | PASS

total 5955 52Tone | RU37 0.60 | =26.20 0.39 | =24.00 | PASS
106Tone | RU53 3.83 | =26.20 3.72 | <24.00 | PASS

26Tone RUO -35 -3.66 99.62 | 0.02 -3.64 | <2420 | -0.2 | -3.84 | <24.00 | PASS

Ant10 6435 52Tone | RU37 -0.5 -0.5 99.62 | 0.02 -0.48 | <2420 | -0.2 | -0.68 | <24.00 | PASS
106Tone | RU53 3 2.78 99.62 | 0.02 2.8 <2420 | -0.2 2.6 <24.00 | PASS

26Tone RUO -35 -5.53 99.62 | 0.02 -551 | <2540 | -1.4 | -6.91 | <24.00 | PASS

Ant13 6435 52Tone | RU37 -0.5 -2.55 99.62 | 0.02 -253 | <2540 | -1.4 | -3.93 | <24.00 | PASS
106Tone | RU53 3 -10.73 [ 99.62 | 0.02 | -10.71 | <2540 | -1.4 | -12.11 | <24.00 | PASS

26Tone RUO -1.46 | <25.40 -2.10 | <24.00 | PASS

total 6435 52Tone | RU37 1.63 | <25.40 1.00 | =24.00 | PASS
11AX20 106Tone | RU53 2.99 | =25.40 2.74 | <24.00 | PASS
MIMO 26Tone | RUO -4 -4.5 99.62 | 0.02 | -4.48 | <2530 | -1.3 | -5.78 | <24.00 [ PASS
Ant10 6535 52Tone | RU37 -1 -1.09 99.62 | 0.02 -1.07 | £25.30 | -1.3 | -2.37 | £24.00 | PASS
106Tone | RU53 2 1.96 99.62 | 0.02 198 | <2530 | -1.3 0.68 | <24.00 | PASS

26Tone RUO -4 -5.47 99.62 | 0.02 -5.45 | <2360 | 0.4 -5.05 | <24.00 | PASS

Ant13 6535 52Tone | RU37 -1 -2.46 99.62 | 0.02 -2.44 | <2360 | 0.4 -2.04 | <24.00 | PASS
106Tone | RU53 2 1.16 99.62 | 0.02 1.18 | <23.60 | 0.4 158 | <24.00 | PASS

26Tone RUO -1.93 | <23.60 -2.39 | <24.00 | PASS

total 6535 52Tone | RU37 1.31 | =23.60 0.81 | <24.00 | PASS
106Tone | RU53 461 | <23.60 416 | <24.00 | PASS

26Tone RU8 -25 -3.06 99.62 | 0.02 -3.04 | 2640 | -2.4 | -5.44 | <24.00 | PASS

Ant10 7095 52Tone | RU40 0.5 -0.16 99.62 | 0.02 -0.14 | <2640 | -2.4 | -2.54 | <24.00 | PASS
106Tone | RU54 3 2.35 99.62 | 0.02 237 | <2640 | -2.4 | -0.03 | =24.00 | PASS

26Tone RU8 -25 -3.78 99.62 | 0.02 -3.76 | 2210 | 1.9 -1.86 | <24.00 | PASS

Ant13 7095 52Tone | RU40 0.5 -1.12 99.62 | 0.02 -1.1 <2210 | 1.9 0.8 <24.00 | PASS
106Tone | RU54 3 2.53 99.62 | 0.02 255 | <2210 | 1.9 4.45 | <24.00 | PASS

26Tone RU8 -0.37 | <22.10 -0.28 | <24.00 | PASS

total 7095 52Tone | RU40 242 | 2210 245 | <24.00 | PASS
106Tone | RU54 5.47 <22.10 5.77 <24.00 | PASS
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saranas. FCC RF Test Report

Report No. : FR202001F

ngte Antenna | Freq(MHz) SF?zLje In%gx ng?/ter Clgc?vr\]/g(ral (I:D;g?; FaDcct:or Ej?#ll]t [Iai|r3nni1t] [C:j??:lr]] [EII;E] EIII’F:’I::I) Verdict
[dBm] [%] [dBm] [dBm]
26Tone RUO -4.5 -5.36 99.62 0.02 -5.34 | £22.70 1.3 -4.04 | £24.00 | PASS
Ant10 5955 52Tone | RU37 -2 -2.64 99.62 0.02 -2.62 | £22.70 1.3 -1.32 | £24.00 | PASS
106Tone | RU53 15 0.82 99.62 | 0.02 0.84 | <2270 | 1.3 2.14 | <24.00 | PASS
26Tone RUO -4.5 -4.82 99.62 | 0.02 -4.8 £26.20 | -2.2 -7 <24.00 | PASS
Ant13 5955 52Tone | RU37 -2 -2.13 99.62 | 0.02 -211 | £26.20 | -2.2 | -4.31 | <24.00 | PASS
106Tone | RUS3 15 0.85 99.62 0.02 0.87 <26.20 | -2.2 -1.33 | £24.00 | PASS
26Tone RUO -2.05 | £26.20 -2.26 | £24.00 | PASS
total 5955 52Tone | RU37 0.65 | <26.20 0.45 | <24.00 | PASS
106Tone | RU53 3.87 | =26.20 3.75 | =24.00 | PASS
26Tone RUO -35 -3.55 99.62 | 0.02 -353 | 2420 | -0.2 | -3.73 | <24.00 | PASS
Ant10 6435 52Tone | RU37 -0.5 -0.42 99.62 0.02 -0.4 <2420 | -0.2 -0.6 <24.00 | PASS
106Tone | RU53 3 2.83 99.62 | 0.02 2.85 | <2420 | -0.2 2.65 | <24.00 | PASS
26Tone RUO -35 -5.44 99.62 | 0.02 542 | <2540 | -1.4 | -6.82 | <24.00 | PASS
Ant13 6435 52Tone | RU37 -0.5 -2.49 99.62 | 0.02 -247 | <2540 | -1.4 | -3.87 | <24.00 | PASS
106Tone | RU53 3 11 99.62 | 0.02 112 | <2540 | -1.4 | -0.28 | <24.00 | PASS
26Tone RUO -1.36 | £25.40 -2.00 | £24.00 | PASS
total 6435 52Tone | RU37 1.70 | <25.40 1.08 | <24.00 | PASS
106Tone | RU53 5.08 | <2540 4.44 | <24.00 | PASS
26Tone RUO -4 -4.3 99.62 | 0.02 -4.28 | <2530 | -1.3 | -5.58 | <24.00 | PASS
Ant10 6535 52Tone | RU37 -1 -1.05 99.62 | 0.02 -1.03 | £25.30 | -1.3 | -2.33 | <24.00 | PASS
106Tone | RU53 2 2.03 99.62 | 0.02 2.05 | <2530 | -1.3 0.75 | <24.00 | PASS
26Tone RUO -4 -5.45 99.62 | 0.02 -5.43 | <2360 | 0.4 -5.03 | £24.00 | PASS
L8820 | Anti3 6535 | 52Tone | RU37 | -1 245 |99.62 | 002 | 243 | <2360 | 0.4 | 203 | <24.00 | PASS
106Tone | RU53 2 1.29 99.62 | 0.02 131 | <2360 | 04 1.71 | <24.00 | PASS
26Tone RUO -1.81 | <23.60 -2.29 | £24.00 | PASS
total 6535 52Tone | RU37 1.34 | <23.60 0.83 | =24.00 | PASS
106Tone | RU53 471 | <23.60 4.27 | £24.00 | PASS
26Tone RU8 -25 -3 99.62 | 0.02 -2.98 | <2640 | -2.4 | -5.38 | <24.00 | PASS
Ant10 7095 52Tone | RU40 0.5 -0.1 99.62 | 0.02 -0.08 | =26.40 | -2.4 | -2.48 | <24.00 | PASS
106Tone | RU54 3 2.42 99.62 0.02 2.44 <2640 | -2.4 0.04 <24.00 | PASS
26Tone RU8 -25 -3.73 99.62 | 0.02 -3.71 | 2210 | 1.9 -1.81 | <24.00 | PASS
Ant13 7095 52Tone | RU40 0.5 -1.07 99.62 | 0.02 -1.05 | 2210 | 1.9 0.85 | <24.00 | PASS
106Tone | RU54 3 2.8 99.62 | 0.02 282 | <2210 | 1.9 472 | £24.00 | PASS
26Tone RU8 -0.32 | =22.10 -0.23 | =24.00 | PASS
total 7095 52Tone | RU40 2.47 <22.10 2.51 <24.00 | PASS
106Tone | RU54 5.64 | <2210 5.99 | =24.00 | PASS
26Tone RU8 -25 -3.3 99.62 | 0.02 -3.28 | <2640 | -2.4 | -5.68 | <24.00 | PASS
Ant10 7115 52Tone | RU40 0.5 -0.26 99.62 | 0.02 -0.24 | <2640 | -2.4 | -2.64 | <24.00 | PASS
106Tone | RU54 | -13.5 -14.92 99.62 0.02 -149 | <2640 | -2.4 -17.3 | £24.00 | PASS
26Tone RU8 -25 -3.78 99.62 | 0.02 -3.76 | 2210 | 1.9 -1.86 | <24.00 | PASS
Ant13 7115 52Tone | RU40 0.5 -1.04 99.62 | 0.02 -1.02 | 2210 | 1.9 0.88 | <24.00 | PASS
106Tone | RU54 | -13.5 -1391 [ 99.62 | 0.02 | -13.89 | <2210 | 1.9 | -11.99 | <24.00 | PASS
26Tone RU8 -0.50 | =22.10 -0.35 | =24.00 | PASS
total 7115 52Tone | RU40 2.40 <22.10 2.48 <24.00 | PASS
106Tone | RU54 -11.36 | =22.10 -10.87 | <24.00 | PASS
Note: The Duty Cycle Factor is compensated in the graph.
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oo ss. FCC RF Test Report Report No. : FR202001F

Power spectral density

Test Result
o Antenna | FreaMHz) | & | e [d;{rﬁlsl\l#;z] [dBIr_rI1rlnl\;ItHz] a [dBEr:lRIVFI,Hz] [dBIr_rlwr/nI\;er] Vel
26Tone RUO -7.38 <-2.30 1.30 -6.08 <-1.00 PASS
Ant10 5955 52Tone | RU37 -7.68 <-2.30 1.30 -6.38 <-1.00 PASS
106Tone | RU53 -7.21 <-2.30 1.30 -5.91 <-1.00 PASS
26Tone RUO -7.17 <1.20 -2.20 -9.37 <-1.00 PASS
Ant13 5955 52Tone | RU37 -7.49 <1.20 -2.20 -9.69 <-1.00 PASS
106Tone | RU5S3 -6.9 <1.20 -2.20 -9.10 <-1.00 PASS
26Tone RUO -4.26 <-3.74 2.74 -1.52 <-1.00 PASS
total 5955 52Tone | RU37 -4.57 <-3.74 2.74 -1.83 <-1.00 PASS
106Tone | RU5S3 -4.04 <-3.74 2.74 -1.30 <-1.00 PASS
26Tone RUO -5.96 <-0.80 -0.20 -6.16 <-1.00 PASS
Ant10 6435 52Tone RU37 -5.74 <-0.80 -0.20 -5.94 <-1.00 PASS
106Tone | RU53 -5.85 <-0.80 -0.20 -6.05 <-1.00 PASS
26Tone RUO -8.14 <0.40 -1.40 -9.54 <-1.00 PASS
Ant13 6435 52Tone | RU37 -8.11 <0.40 -1.40 -9.51 <-1.00 PASS
106Tone | RU53 -7.81 <0.40 -1.40 -9.21 <-1.00 PASS
26Tone RUO -3.90 <-3.23 2.23 -1.67 <-1.00 PASS
total 6435 52Tone | RU37 -3.75 <-3.23 2.23 -1.52 <-1.00 PASS
106Tone | RU53 -3.71 <-3.23 2.23 -1.48 <-1.00 PASS
26Tone RUO -6.48 <0.30 -1.30 -7.78 <-1.00 PASS
Ant10 6535 52Tone | RU37 -6.31 <0.30 -1.30 -7.61 <-1.00 PASS
106Tone | RU53 -6.77 <0.30 -1.30 -8.07 <-1.00 PASS
26Tone RUO -8.01 <-1.40 0.40 -7.61 <-1.00 PASS
11BE20MIMO Ant13 6535 52Tone RU37 -7.88 <-1.40 0.40 -7.48 <-1.00 PASS
106Tone | RU53 -7.06 <-1.40 0.40 -6.66 <-1.00 PASS
26Tone RUO -4.17 <-3.60 2.60 -1.57 <-1.00 PASS
total 6535 52Tone | RU37 -4.01 <-3.60 2.60 -1.41 <-1.00 PASS
106Tone | RU53 -3.90 <-3.60 2.60 -1.30 <-1.00 PASS
26Tone RU8 -7.23 <1.40 -2.40 -9.63 <-1.00 PASS
Ant10 7095 52Tone | RU40 -7.33 <1.40 -2.40 -9.73 <-1.00 PASS
106Tone | RU54 -7.45 <1.40 -2.40 -9.85 <-1.00 PASS
26Tone RU8 -7.85 <-2.90 1.90 -5.95 <-1.00 PASS
Ant13 7095 52Tone | RU40 -7.93 <-2.90 1.90 -6.03 <-1.00 PASS
106Tone | RU54 -7.32 <-2.90 1.90 -5.42 <-1.00 PASS
26Tone RU8 -4.52 <-4.02 3.02 -1.50 <-1.00 PASS
total 7095 52Tone | RU40 -4.61 <-4.02 3.02 -1.59 <-1.00 PASS
106Tone | RU54 -4.37 <-4.02 3.02 -1.35 <-1.00 PASS
26Tone RU8 -7.31 <1.40 -2.40 -9.71 <-1.00 PASS
Ant10 7115 52Tone | RU40 -7.5 <1.40 -2.40 -9.90 <-1.00 PASS
106Tone | RU54 -24.4 <1.40 -2.40 -25.8 <-1.00 PASS
26Tone RU8 -8 <-2.90 1.90 -6.10 <-1.00 PASS
Ant13 7115 52Tone RU40 -7.72 <-2.90 1.90 -5.82 <-1.00 PASS
106Tone | RU54 -24.78 <-2.90 1.90 -21.88 <-1.00 PASS
26Tone RU8 -4.63 <-4.02 3.02 -1.61 <-1.00 PASS
total 7115 52Tone | RU40 -4.60 <-4.02 3.02 -1.58 <-1.00 PASS
106Tone | RU54 -21.58 <-4.02 3.02 -18.56 <-1.00 PASS
Note: The Duty Cycle Factor and is compensated in the graph.
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